

TEST REPORT

No. : GZML05094477

Date : Mar.15,2006

Page: 1 of 4

FOSHAN RIFENG ENTERPRISE CO., LTD.

RIFENG BUILDING, 16 ZUMIAO ROAD, FOSHAN, GUANGDONG, 528000 P.R.CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : PE/AL/PE MULTILAYER COMPOSITE PIPES AND FITTINGS

Manufacturer : FOSHAN RIFENG ENTERPRISE CO., LTD.

Date of Receipt : Sep.19,2005

Test Period : Sep.19,2005 to Feb.23,2006

Test result(s) : For further details, please refer to the following page(s)

Conclusion : When test as specified, the results shown on the report complies with the requirement of material and pipe in the standard of AS 4176:1994"Polysthylene / Aluminium and cross-linked polyethylene/ aluminum macro-composite pipe system for pressure applications"

***** To be continued*****

Signed for and on behalf of
SGS-CSTC Standards Technical Service Co., Ltd.



Michael Zhang
Senior Section Head

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days. This Test Report shall not be reproduced except in full, without written approval of the Company.

